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CUSTOMER NAME: LINYI LINSU ENVIRONMENTAL PROTECTION MATERIAL CO.,LTD. 

ADDRESS: JINSHAN ROAD, ADVANCED EQUIPMENT MANUFACTURING 

INDUSTRIAL PARK, NEW AND HI-TECH ZONE OF LINYI CITY, 

SHANDONG PROVINCE, CHINA 

 

Sample Name : GIQIU PVC FLOORING 

Product Specification : 2.0mm*2m*20m 

Manufacturer : LINYI LINSU ENVIRONMENTAL PROTECTION MATERIAL CO.,LTD 

Material and Mark : PVC 

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client. 

*********** 
Date of Receipt  : Nov 07, 2019 

Testing Start Date  : Nov 07, 2019 

Testing End Date : Nov 13, 2019 

Test result(s)    : For further details, please refer to the following page(s) 
(Unless otherwise stated the results shown in this test report refer only to 
the sample(s) tested) 

 
Signed for 
SGS-CSTC Standards Technical  
Services (Qingdao) Co., Ltd. 

 
Kayla Chu 

Authorized signatory 
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Summary of Results: 

No. Test Item  Test Method Result Conclusion  

1  Chemical Resistance Provided by client No residue,no infiltration Pass 

 

Note: Pass : Meet the requirements; 

Fail : Does not meet the requirements; 

/ : Not Apply to the judgment. 

 

Original Sample Photo: 
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Test Item: Chemical Resistance 

Sample Description: See Photo 

Test Method: Provided by client 

Test Condition: 

         Test method: drip method 

         Test reagent: Iodophor (effective iodine content: 4.5g/L ~ 5.5g/L) 

         Test period: 20min 

Test Result: 

Test Item Test Result Client’s Requirement Conclusion 

Chemical Resistance 
No residue, no 

infiltration 

No residue or no 

infiltration 
Pass 

 

Test Photo: 

  
Before test After test 

 

Appendix information: The test report shall only be used for clients’ scientific research, teaching, 

internal quality control, product research and development, etc… and just for internal reference. 

******** End of report******** 
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